Wt. Assist Chin/Dip Combo
Exploded View Diagram




Hardware List

[#40] M10*115 4PCS

[#41] M10*90 8PCS
r \

(@),

N/

[#42] M10%75 4PCS

[#52] M10

SRR A== an= \pg=n \

[#44] M10*72 2PCS

[#43] M10*70 29PCS

[#45] M10*50 2PCS

]
1

l
Nt

43PCS

[#53] $38*d11 4PCS

0 100
10 20 30 40 50 60 70 80 90 110 120 130 140 150
Millimeters
0 1 2 3 4 5
12 12 12 12 12 12
14 ‘ 34 14 ‘ 34 14 ‘ 34 14 ‘ 34 14 ‘ 3/4 ‘ 34
||||||| ||||||| ||||||| ||||||| ||||||| ||||||| ||||||| ||||||| ||||||| ||||||| ||||||| |||||||
Inches




Hardware List

©

[#46] M10*35 1PC
[#55] 10 4PCS

[#47] M10*25 4PCS

©

CEIN CEEN RN

[#48] M8*15 10PCS
[#50] &20 93PCS

[#49] M10%10 8PCS

©

[#51] &9 10PCS

%

[#64] & 11%x50 1PC

[#63] ¢ 11%76 1PC [#60] M6*15  2PCS
100
10 20 30 40 50 60 70 80 90 110 120 130 140 150
MiIIingeters
12 12 12 12 12 12
14 ‘ 34 14 ‘ 34 14 ‘ 34 14 ‘ 34 14 ‘ 3/4 14 ‘ 34
|||||||||||||| |||||||||||||| |||||||||||||| |||||||||||||| ||||||||||||||||||||||||||||
Inches




Item No. Description

P2 ©ONOO O WN =

W W W NDNDNDNDNDNMDNDNDNDNDNDNDNMNDN-=22 =2 2 A
N - O © oo NO O B WN-0 O 0o~NO O~

Parts List

Main Upright

Left Link Frame
Right Link Frame
Standing Frame
Curve Cross Frame
Cross Frame

Left Upper Frame
Right Upper Frame
Sliding Frame

Seat Frame

Foot Support Frame
Long Handle
Handle

Guide Rod(for Seat Frame)
Shaft

Left Handle

Right Handle

Guide Rod

Upper Shroud
Shroud

Cable Retainer Bracket
Seat Pad

Weight Pin

Top Plate

10LBS Weight

Pull rope

Pop Pin

Bronze Bushing 1d1"
Cable

Foot Pad

4.5" Pulley

Liner Bearing

1

JEL L U U LG R U NG N 'S [ (i Ut U NG I 1O TN NG N | NG RIS (L N (L WS U U | N SIS U N

RN
(o]

AN D A 00 A

33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64

QTY Item No. Description

Rubber Plug
Weight Stack Bumper
Plug 50*50

Plug 25*50

Long Grip

Grip

Bottle Holder

Allen Bolt M10*115
Allen Bolt M10*90
Allen Bolt M10*75
Allen Bolt M10*70
Bolt M10*72

Allen Bolt M10*50
Allen Bolt M10*35
Allen Bolt M10*25
Allen Bolt M8*15
Should Bolt M10*10
Washer ¢20*¢11*1.5
Washer ¢9*¢16*1.6
Nylon Locknut M10
Washer @11*¢p38*2
Hole Clip

Spring Washer ¢10
Allen Wrench S=6
Allen Wrench S=8
Grease

Weight Plate Number
phillips head screw
®25 Cap

@25 Cap ring

Roll Pin

pin

QTY

o0 b~ =2 BN PS

N
N ©




